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20dB
Bandwidth

Ref 10 dBm

*Att 20 dB

*RBW 10 kHz
*VBW 30 kHz

*SWT 20 ms

Delta 2 [T1 ]
—20.56 dB
436.000000000 kHz

10 Marker| 1 [T1

1 —0L31 dBm
0 2| 440996000 GH .:I

Delta B [T1 ]
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Center 2.441 GHz

Date: 25.SEP.2009

02:03:23

200 kHz/
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Ref 10 dBm

*Att 20 dB

*RBW 10 kHz
*VBW 30 kHz

*SWT 20 ms

Delta 2 [T1 ]
—-19.79 dB
432.000000000 kHz

10 Marker| 1 [T1
| -0 83 dBm
Lo 21.479996000 GH l!
Delta B [T1 ]
/\ -20}28 dB
m ——10 J v \W 4384, 000000pP00U KHZ
2 3
L dhpjvu PWA A
) (\/'m “ U ujm
-30 ,\U f

A
v
AN

-90

Center 2.48 GHz

Date: 25.SEP.2009

02:01:56

200 kHz/

Span 2 MHz
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Test Report no.
*RBW 10 kHz Delta 2 [T1 ]
*VBW 30 kHz -20.07 dB
Ref 10 dBm *Att 20 dB *SWT 20 ms 436.000000000 kH=z
10 Marker| 1 [T1
| —-0.20 dBm
Lo v 21401996000 GH “

Delta B [T1
1 Px] \AJ\A -20}37 dB
m ——10 V' s 48 4.000000pP00U KHZ
L-20 m V’\f\f\l"\'\
fl\' \Av.\l\A
o
50—}

-90

Center 2.402 GHz 200 kHz/ Span 2 MHz

Date: 25.SEP.2009 02:04:47
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Hopping Channel Carrier Frequency Separation

*RBW 100 kHz belta 2 [T1 ]
*VBW 300 kHz 0.01 dB
Ref 30 dBm *Att 40 dB *SWT 20 ms 996.000000000 kHz
30 Marker| 1 [T1 |
4.80 dBm
Loo 21 470004000 CHz “
= |,

N

=70

Center 2.48 GHz 300 kHz/ Span 3 MHz

Date: 25.SEP.2009 02:16:02
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Test Report no. g
*RBW 100 kHz Delta 2 [T1
*VBW 300 kHz 0.06 dB
Ref 30 dBm *Att 40 dB “SWT 20 ms 1.012000000 MH=z
30 Marker| 1 [T1
545 dBm
o0 21 401996000 GH l:l
wmhxwv
L /u“'“' W‘,{\L\ \
L-10 nfﬂm “A“n ¢ \\\\\
/‘(x’ T ™
| 5o A
3DB
30 W
——50
——60
-70

Center 2.402 GHz

Date: 25.SEP.2009

02:10:33

300 kHz/

Span 3 MHz
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*RBW 100 kHz Delta 3 [T1
*VBW 300 kHz 0.03 dB
Ref 30 dBm *Att 40 dB *SWT 20 ms 1.008000000 MHz
30 Marker| 1 [T
21 dBm
) >l as1000b00 cuz || BN
Delta R [T1 ]
EEE 0. 04 dB
1o > =T[-U%Z000pU0 MHZ
MN—JB~VJW\ //\F—)\whf\\ /r»_Jnxr/\
Lo \ y \
,4/ / AN / \
N N ~
——20
3DB
——30
+-40
——50
+-60
-70

Center 2.441 GHz

Date: 25.SEP.2009

02:14:28

300 kHz/

Span 3 MHz
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Number of Hopping Frequency Used

*RBW 300 kHz Marker 2 [T1 ]

*VBW 300 kHz 5.19 dBm
Ref 30 dBm *Att 40 dB *SWT 20 ms 2.449088000 GHz
30 Marker| 1 [T1 |
5015 dBm
20 21402000000 CH=Z “
= |,

LA AR A i

INRARRNRY wuuu AL RAAARARRN EAN REAN R LN AR LA

——20
/ 3DB
——30

=70

Center 2.4236 GHz 5.4 MHz/ Span 54 MHz

Date: 25.SEP.2009 02:18:37




A A —mw -~ - . (B
Produkte Appendix 1 /= TUVRheinland®

Products o

.. . . Seite 8 von 54
Prufbericht - Nr.: 16019616 001 Page 8 of 54
Test Report no.

*RBW 300 kHz Marker 1 [T1 ]

*VBW 300 kHz 4.61 dBm
Ref 30 dBm *Att 40 dB *SWT 20 ms 2.480300000 GHz
30 Marker| 2 [T1
ol 4ss000bo0 cor|EM
EER| L1io ~ ‘
nnnrnAAA AR AN ﬂﬂﬂﬂmﬂﬂﬂﬂfw
ARG LM RN AR LM AR ARA A L AR A H\
. \n 3DB
i
L-40 W
(;:nter 2.46194 GHz 5.4 MHz/ Span 54 MHz

Date: 25.8EP.2009 02:20:23
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Dwell Time

RBW 1 MH=z Marker 1 [T1 ]
*VBW 1 MHz —41.61 dBm
Ref 30 dBm *Att 40 dB SWT 10 ms 4.820000 ms
30 Delta [T1 ]
—4.03 dB
20 —3 300000 ms |IEM
Delta B [T1 ]

,

m 19126 dB
1o - JoUpPUU ms
0
——10
t-20 -

N
3DB
——30
——40
——50
——60
-70
Center 2.48 GHz 1 ms/

Date: 25.SEP.2009 02:56:53
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Test Report no.
RBW 1 MHz Marker 1 [T1 ]
*VBW 1 MHz 9.57 dBm

Ref 30 dBm *Att 40 dB SWT 10 ms 5.500000 ms
30 Delta R [T1 ]

91.59 dB
L 20 3 220000 me ||IEM

Delta B [T1 1]
]
38133 dB
IEW
~10 - 960p00 ms
~0
L 10 \ 4
20 B
3DB

——30
——40
——50
——60
=70
Center 2.402 GHz 1 ms/

Date: 25.SEP.2009 02:54:40
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RBW 1 MHz Delta 3 [T1 ]
*VBW 1 MHz 28.33 dB
Ref 30 dBm *Att 40 dB SWT 10 ms 2.960000 ms
30 Marker| 1 [T1
—41|1 52 dBm
o0 5.540000 ms “
Delta R [T1 ]
-4 05 dB
r10 —3.300p00U ms
~0
t-10 g
A
=20
3DB
——30
——40
——50
——60
-70

Center 2.441 GHz

Date: 25.SEP.2009

1 ms/

02:55:48
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Out-Of-Band Emission measurement

*RBW 100 kHz Marker 4 [T1 ]
*VBW 100 kHz —-53.95 dBm
Ref 10 dBm *Att 20 dB *SWT 2.5 s 878.980000000 MHz
10 1 Marker| 1 [T1
) 4. 64 dBm
Lo 177060000 GH “
Marker| 2 [T1 |
m —47|. 83 dBm
10 292420000 GHZ
Mar! [T1 |
51114 dBm
L 20 - =
3 76100p00 GHz
——30
——40
3 ¥ 3DB
F-50 .
WA,MMAJ\«JMWFWyM“QpMUW\N
‘MWWW«F—IW
&ﬁlpJﬁJ
L-70
——80
-90
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 25.SEP.2009 02:46:25

Note: The scanned span is 2.49GHz/space, it will cause some deviation between the display
frequency and the actual frequency, like the 2.477GHz on above plot.The actual carrier
frequency is 2.480GHz, If the scanned span be set to 10MHz or 100MHz, the display frequency
is exact = 2.480GHz.
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*RBW 100 kHz Marker 2 [T1 ]
*VBW 100 kHz 47.62 dBm
Ref 10 dBm *Att 20 dB *SWT 2.5 s 4.774300000 GHz
10 ! Marker| 1 [T1
v
536 dBm
Lo 21277180000 CGHz “
T Marker| 3 [T1
m 52112 dBm
m —10 3= 76220000 GHZ
L-20
=30
-40
= 3DB
L-50 3
JWWMMWM
b e A Apt At o ML AR
-70
-80
-90
Center 12.515 GHz 2.497 GHz/ Span 24.97 GHz

Date: 25.SEP.2009 02:25:20

Note: The scanned span is 2.49GHz/space, it will cause some deviation between the display
frequency and the actual frequency, like the 2.377GHz on above plot.The actual carrier
frequency is 2.402GHz, If the scanned span be set to 10MHz or 100MHz, the display frequency
is exact = 2.402GHz.
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Test Report no.
*RBW 100 kHz Marker 4 [T1 ]
*VBW 100 kHz 55.61 dBm
Ref 10 dBm *Att 20 dB *SWT 2.5 s 1.628080000 GHz
10 “ Marker| 1 [T1 |
5L25 dBm
=0 21427120000 CHz “
Marker| 2 [T1
46173 dBm
=l r—10 417874 T80P00 GHZ
Marker| 3 [T1
—-53|1 18 dBm
20 3].226160p00 GHz
+-30
t-40
2
T 3DB
—-50 - AL
V%V\L_J Mgt AP A M AR
L-70
--80
-90
Start 30 MHz 2.497 GHz/ Stop 25 GHz

Date: 25.SEP.2009 02:34:53

Note: The scanned span is 2.49GHz/space, it will cause some deviation between the display
frequency and the actual frequency, like the 2.427GHz on above plot.The actual carrier
frequency is 2.441GHz, If the scanned span be set to 10MHz or 100MHz, the display frequency
is exact = 2.441GHz.
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Band Edges Emission in the Restricted Bands

*RBW 100 kHz
*VBW 100 kHz
*Att 20 dB *SWT 50 ms

56.17 dBm

2.490000000 GHz

Marker| 1 [T1 |

4177 dBm
2l 420000000 CHZ “
Marker| 2 [T1
:
m 41163 dBm

Z-484000p00 GHZ
Marker| 3 [T1

—44.43 dBm

2(.484500p00 GHz

3DB

WAL P AN L/\hﬂ‘ VLWV

Ll afdn u.aw.ln.l A AP MA IA“AJ

-90

Center 2.502 GHz 5 MHz/

Date: 25.SEP.2009 02:49:53

Span 50 MHz
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Test Report no.
*RBW 100 kHz Marker 3 [T1 ]
*VBW 100 kHz 55.73 dBm
Ref 10 dBm *Att 20 dB *SWT 50 ms 2.350400000 GHz
10 Marker| 1 [Tl | ¢
515 dBm
Lo 4020000¢ e A |
Marker| 2 [T1
i
m 52| 6 dBm
r—10 2 6000PT 3!
20
——30
——40
‘A« 3DB
=50 —~
3 K \b
W G iap A M Np _vl‘l_,;‘_AvM.hll Pl MM, L_.m__n doaa MA..VL LM N MM
-70
——80
-90
Center 2.359 GHz 10 MHz/ Span 100 MHz

Date: 25.SEP.2009 02:51:58
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Test Report no.

TUV Rheinland (Guangdong) Lid.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer:
Test Iltem:
Identification

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-mate

Bluetooth Handfree
BTCO003

FCC Part 15
Radiated Ermnission
A{High)

22°¢C; 50 %RH;
DC 3.7V
173047572 100
16019616 001
Pass

Horizontal

2GHz - 3GHz
TUVFSP 30

101kPa.

TUV SAC HFS06 / TUV FSP 30-TUV SAC HF906

110~

Levelin dBuv/m

3071~

20

101
2G

Frequency in Hz

3G

Date: 11/3/2009 - Time: 4:57:53 PM

Tested by;
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Test Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-mate

Bluetocth Handfree
BTCO03

FCC Part 15
Radiated Emission
A(Low)

22°C; 50 %RH;
DC 3.7V
173047572 100
16019616 001

Pass

Horizontal

2GHz - 3GHz
TUVFSP 30

TUV SAC HF906 / TUV FSP 30-TUV SAC HF906

EMC Test Service Hotline: +86-20-28391188

101kPa.

1007~

90T

80

70

60

Levelin dBUV/m

1oer;, ey

» 2..4:02006600 GHZ
©TTg3.9267 BRI T

= o et m s il
e e

Frequency in Hz

Date: 11/3/2009 - Time: 4:47:45 PM




; A N IDL e 16
Produkte Appendix 1 /= TUVRheinland®
Products o
T i - . Seite 19 von 54
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est Report no.

TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test [tem:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq.:
Port / Line:
Receipt No.:
Report No.:
Result:
Comment:

Hardware Setup:

EMC Test Service Hotline: +86-20-28391188

K-mate

Bluétooth Handfree

BTCG003

FCC Part 15

Conducted Emission

Being programmed with PC

22 C; 51%RH; 101 kPa.
120/ 60Hz(Charging voltage: DC5V)
AC Mains

173047572 100

16019616 001

Pass

/

1phase LISN ESH3-Z5 to ESCS30

Level Unit: dBuV
Subrange Detectors IF Bandwidth Step Size Meas. Time Receiver
150kHz ~ 30MHz Peak; Average 9KHz 4.5kHz 10ms ESCS 30
90
-]
70
s
P Yl
—
50 \\
£
5 al— ] -
§ ! i I i |
30f\ i | l )
ol T R e f
L
v FyITRY
:50k 300 400 500 800 1M 2M  3M 4M M 6 B 10M 20M  30M
Frequency in Hz

2009-11-30, 9:22:48

/DWN
0081201
Checked,

Tested by: Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

Final Measurement Detector 1
EIPE RS
1.702500 £1000.
1.797000 1000.000
2.080500 " 1000.000 9.000
2.175000 :1000.000 9.000
2.553000 1000.000 9.000
2.931000 .1000.000 9.000

(continuation of the "Final Measurement Detector 1" table from column  6..)

1.702500 10.1 17.4

1.797000 10.1 16.6 56.0
2.080500 10.1 16.4 56.0
2.176000 10.1 16.2 56.0
2.553000 10.1 15.9 56.0
2.931000 10.1 16.8 56.0

Gittd
i

Final Measurement Detector 2

1.702500 37.1 9.000 N
1.797000 38.8 :1000.000 9.000 N
2.080500 39.5 :1000.000 9.000 L1
2.175000 39.8 1000.000 9.000 L1
2.458500 39.0 . 1000.000 9.000 L1
2.553000 40.3 1000.000 9.000 L1

{continuation of the "Final Measurement Detector 2" table from column 6..)

1.702500 10.1 8.9 46.0
1.797000 10.1 7.1 46.0
2.080500 0.1 6.5 46.0
2.175000 10.1 6.2 46.0
2.458500 10.2 7.0 46.0
2.553000 10.1 57 46.0

2009-11-30, 9:22:48

Tested by:

/DWN
00912.01
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Test Report no.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (EMISSION)

Test Information

Manufacturer: K-mate
Test fem: BT handfree
Identification BTC003
Test Standard: FCC Part 15
Test Detail: RE
Operation Mode: A
Climate Condition: 25 C; 50 %RH; 101 kPa.
Test Voltage / Freq. : DC 3.7v
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass
Comment; Vertical
Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLB 9168

f

Level in dBuV/m

] t t
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

Limit and Margin QP

Frequency QuasiPeak Corr. Margin Limit Polarity

(MHz) (dB 1 Vim) (dB) (dB) (dB 1 Vim)

36.000000 357 13.9 4.3 40.0 \4

71.950000 33.9 9.5 6.1 40.0 Vv

164.000000 371 12.2 6.4 43.5 \i

176.000000 38.5 12.8 5.0 43.5 \'

540.100000 38.6 211 74 46.0 )

576.100000 353 22.0 10.7 46.0 '

LN o~
) 200
Date: 11/26/2009 - Time: 4:02:59 PM Tested by. Reviewed by: i1t 26

\Glecked 7
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information
Manufacturer:
Test ltem:
Identification
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage / Freq. :
Receipt No.:
Report No.
Result:
Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

K-mate

BT handfree
BTC003
FCC Part 15
RE

A

25 C;

DC 3.7V
173047572 100
16019616 001
Pass
Horizontal

30MHz - 1GHz
TUVESCI 3

TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168

50 %RH;

EMC Test Service Hotline: +86-20-28391188

101 kPa.

Level in dBpv/m

t
300

t 4
400 500

30M 50 60 200 800 1G
Frequency in Hz
Limit and Margin QP
Frequency QuasiPeak Corr. Margin Limit Polarity

{MHz) {dBu Vim) (dB) (dB) (dBn Vim)

36.000000 24.4 13.9 15.6 40.0
160.000000 37.8 12.1 5.7 43.5
168.000000 36.8 124 6.7 43.5
176.000000 39.5 12.8 4.0 43.5
504.100000 41.0 20.5 5.0 46.0
864.200000 36.7 26.1 9.3 46.0

Date: 11/26/2009 - Time: 3:42:06 PM Tested by: & Reviewed by:
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4o 001 /032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28381188
EMC Test Record (EMISSION)
Test Information 5
Manufacturer: K-mate
Test ltem: Bluetooth Handfree
Identification: BTC003
Test Standard: FCC Part 15
Test Detail: Conducted Emission
Operation Mode: Charging
Climate Condition: 22 C; 51%RH; 101 kPa.
Test Voltage/ Freq.: 120/ 60Hz(Charging voltage: DC5V)
Port / Line: AC Mains
Receipt No.: 173047572 100
Report No.: 16019616 001
Result: Pass
Comment: !
J/\‘
Hardware Setup: 1phase LISN ESH3-Z5 to ESCS30
Level Unit: dBuVv
Subrange Deftectors IF Bandwidth Step Size Meas. Time Receiver
150kHz - 30MHz Peak; Average OkHz 4.5kHz 10ms ESCS 30
90
80
70
T
60 T
Z bl
@ 50l ——
£ T - It
S 407 |(M- A ] I C R e —
E’ 0_ ) T RN
b {0 e 1 I | 18 1 1
i N ki [
201+ : ;
1 ‘EM’ M ,u Hik[y
10 i - "I i -
0 | -
150k 300 400500 800 1M 2M 3M 4M5M 6 8 10M 20M  30M
Frequency in Hz
HCi™
902 ;
Checked .
10/30/2009, 12:13:13 PM Tested by: Reviewed by:
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! 3e
. 2opee / 03¢
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline:'+86-20-28391188
Fmal Measurement Detector 2
Yt AUAEY
3.574500 36.6 ©1000.000 9.000 L1
3.781500 355 ~1000.000 9.000 L1
3.916500 35.2 1000.000 9.000 L1
3.897500 36.2 :1000.000 9.000 N
4.056000 36.5 "1000.000 9.000 L1
10.522500 36.2 1000.000 9.000 L1
(continuation of the "Final Measurement Detector 2" table from column 6...)
3574500 . ) .
3.781500 10.5 10.5 46.0
3.916500 10.4 10.8 46.0
I 3.997500 10.2 9.8 46.0
4.056000 10.4 9.5 46.0
10.522500 10.6 13.8 50.0
Fmal Measurement Detector 1
AlasiPeaki sMeasTime Bandwzdtﬁ' TET
Mz e BV {MS) (L5 . |
0.150000 51.3 :1000.000 9.000 Li
0.177000 47.2 £1000.000 9.000 N
0.186000 46.2 “1000.000 9.000 N
0.195000 45.3 1000.000 9.000 N
0.208500 49.8 -1000.000 9,000 L1
3.583500 39.5 1000.000 9.000 N
(continuation of the "Final Measurement Di'etector 1" table from column 6 ..))
& Frequency R C OTr rgin Eimit
(MHz); r,(dB) (dBILV)
0.150000 14.7 66.0
— 0.177000 17.5 64.6
. 0.186000 18.0 64.2
0.195000 18.6 63.8
0.208500 13.4 63.3
| 3.583500 10.3 16.5 56.0
LHCEN
00911.02 §
10/30/2009, 12:13:13 PM Tested by: _~oereds Reviewed by:
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TUV Rheinland (Guangdong) Ltd.

EMC Test Record (EMISSION)

Test Information

003/ 032

EMC Test Service Hotline: +86-20-28391188

Manufacturer: K—maite
Test item: Bluetooth Handfree
Identification BTCO03
Test Standard: FCC Part 15
Test Detail: Radiated Emission
Operation Mode: A(Low)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq, : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass:
Comment: /
. Subrange 1
I Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UViB 9168
70
bo
60
55 FCCH5.21 30| 1G-3m- F-
50
£ J
3 40 E [
f=
S 35 "
= |
E 30 - 'i 1l I 1| [
3 1] il ] i
> L I i
. 20 | -+
: 1
10
5
[} -
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Limit and Margin QP » .
TEqUEnCYI ‘ﬁéQ asiPeak e argin BimitE ]
TpSRE e Gahivinn) Lol BN Sl (€EEVim)s ,
168.000000 31.3 14.9 12.2 43.5 H
192.000000 30.6 12.0 12.9 43.5 H
320.000000 38.5 15.6 7.5 46.0 H
480.100000 411 19.1 4.9 46.0 H
/HCEN DIVAN
MeN02 § ] 0091102 )
Date: 10/30/2009 - Time: 5:22:12 PM Tested by: Rerbeds Reviewed by: _Qi,i/_f_
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Test Report no. age 26 of 54
2 004 /032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotlinef+86-20-28391188
EMC Test Record (EMISSION)
Test Information :
Manufacturer: K-mate
Test ltem: Bluetooth Handfree
Identification BTCO003
Test Standard: FCCPart15
Test Detail: Radiated Emission
Operation Mode: A(Low)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass:
Comment: !
—~ Subrange 1 :
! Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
70
60
55 FCGH5:209-30§-1G-3m-QE
50
45 y
£ |
?’- 40
8 asp
T 30
B | |
i -t
0 e e 1
T 15
10
5
0 N
30M 80 60 80 10QM 200 300 400 500 800 1G
Frequency in Hz

167.900000 223 15.0 21.2 43.5 v
241.200000 20.6 13.4 254 46.0 3
288.000000 22.5 14.7 23.5 46.0 \i
/HCE,
MeN.02 §
Checked, .
Date: 10/30/2009 - Time: 5:46:50 PM Tested by: Reviewed by:
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Test Report no. Page 27 of 54
.. Qa5 /032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (EMISSION)
Test Information :
Manufacturer: K-mate
Test ltem: Bluetooth Handfree
Identification BTC003
Test Standard: FCCPart 15
Test Detail: Radiated Emission
Operation Mode: A(Mid)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. . DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass
Comment: !
o~ Subrange 1
o Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCIH3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
70
65
60
55 FCG!15-209-30M-1G-3m-QE
45 J
Ea I
@
'g 35
ER
~ 25
o 1 - _
4
5

200
Frequency in Hz

300 400

500 800 1G

160.000000 . . v
192.000000 21.1 12.0 224 43.5 v
224.000000 20.3 12.7 25.7 46.0 v
512.000000 26.5 18.7 19.5 46.0 v

Date: 10/30/2009 - Time: 5:41:41 PM

Tested by:
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Test Report no. age 26 of 54
.. Q06 /032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: 486-20-28391188
EMC Test Record (EMISSION)
Test Information
Manufacturer: K-mate
Test ltem: Bluetooth Handfree
Identification BTCO003
Test Standard: FCC Part 15
Test Detail: Radiated Emission
Operation Mode: A(Mid)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass
Comment: !
—~ Subrange 1 :
Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168/ TUV ESCI3 -TUV SAC UVLB 9168
85
55 FCCL15.209-30M-1G-3m-QE
50
45 ]
€ o
é a5 i “f" 1 |
£ | il
5 o —
25 I [N
of— ] |
,r’ﬂ\ 13 v
101
5
o

30M

50

200 400

Freguency in Hz

60 80 100M 300

500 800 1G

Limit gnd Margin QP

d
160.000000 28.7 15.6 14.8 43.5 H
192.000000 27.8 12.0 16.7 43.5 H
480.000000 36.5 19.1 9.5 46.0 H
512.000000 36.1 197 9.9 46.0 H

Date: 10/30/2009 - Time: 5:35:41 PM

FDW
{ mwitn2
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Test Report no. age 29 of 5
I 07 /032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: #86-20-28391188
EMC Test Record (EMISSION)
Test Information :
Manufacturer: K-mdte
Test ltem: Bluetooth Handfree
Identification BTC0Q03
Test Standard: FCC:Part 15
Test Detalil: Radiated Emission
Operation Mode: A(High)
Climate Condition: 22°C, 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Resuit: Pass'
Comment: ! :
. Subrange 1 ;
' Frequency Range: 30MHz - 1GHz
Receiver: TUVESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
65
60
55 FCGH5.209-30 1 (3-3| r‘-
45 -
£ |
S:. 40
% 35 1— |41 I
= i ol I
F i \ I IR .
m M
iRl
”h\‘ 15_ Ay i pklllih
10
5
30M 50 60 0 100M 200 300 400 500 800 16
- Frequency in Hz

: H
256.000000 13.7 13.9 46.0 H
480.000000 19.1 10.8 46.0 H
640.000000 224 10.3 46.0 H

2NN
HCH S, ;(funsn.nz
Date: 10/30/2009 - Time: 5:55:35 PM Tested by 02 Reviewed by: _‘Srmm

Q‘m‘
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Page 30 of 54
Test Report no. g
- 008 / 032
TUV Rheinland {Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (EMISSION)
Test Information :
Manufacturer: K-mate
Test tem: Bluetooth Handfree
Identification BTC(03
Test Standard: FCC Part 15
Test Detail: Radiated Emission
Operation Mode: A(High)
Climate Condition: 22C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass
Comment: !
— Subrange 1
Frequency Range: 30MHz - 1GHz
Receiver: TUV ESCI 3
Transducer: TUV SAC UVLB 9168 / TUV ESCI3 -TUV SAC UVLB 9168
70
65
55 FCCH5.2i 30 41G-3m- (‘-
50
“#9 r i
£ |
?‘. 40
m
'g 35
%g 30
S T .
~ 20 R Tk
E 15
10]
5
aom 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz

Limit and Ma
Erequencylin
e (Wfﬁﬁgr S ,
149.300000 15.6 21.2 43.5 \
160.000000 15.6 20.4 43.5 \
288.000000 14.7 254 46.0 \Y
511.500000 19.7 20.2 46.0 \
Date: 10/30/2009 - Time: 5:51:15 PM Tested by: Reviewed by: :
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Prufbericht - Nr.: 16019616 001
Page 31 of 54
Test Report no.
~ P 5]
} 009 32
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (EMISSION)
Test Information
Manufacturer: K-mate
Test ltem: Bluetooth Handfree
Identification BTCO003
Test Standard. FCCPart15
Test Detail: Radiated Emission
Operation Mode: AlLow)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass
Comment: !
—~ Subrange 1 :
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF808 / TUV FSP 30-TUV SAC HF906
1
10 |
d
90 ™ l\ ‘
8 i EGC part15.Above 1G.EK
70
£
g ® _ECC part15 Anle |
5 % ) : e
g W ' A
40 X \\\ job | P g tatenct
it b 4 il e
7 by Y- .’J 3 —
20 2} e vy
01:3 26 3G 46 56 6 810G 18G
Frequency in Hz
ZHCH™ ZDWN
201,02 0051 02
Date: 9/29/2009 - Time: 10:03:14 AM Tested by: 04/ Reviewed by: __ NGrkg/
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Test Report no. age 32 of 54
. .010 / 032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
Limit and Margin PK
R0 (GBI ;
1602.000000 373 . J
3204.000000 42.5 -9.2 315 74.0 H
4804.000000 50.4 -5.5 23.6 74.0 H
8463.000000 46.2 1.8 27.8 74.0 H
Li
1602.000000 27.2 -14.0 26.8 54,0 H
3204.000000 31.2 -9.2 22.8 54.0 H
4804.000000 39.7 -5.5 14.3 54.0 H
8463.000000 33.0 1.8 21.0 54.0 H
/\
I

Date: 9/29/2009 - Time: 10:03:14 AM

Tested by:

£DI,

1091102 | Lilo2 )
Reviewed by: _SThecked
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Page 33 of 54
Test Report no.
/ 3%
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (EMISSION)
Test Information :
Manufacturer: K-mate
Test ltem: Bluetooth Handfree
Identification BTCO003
Test Standard: FCC Part 15
Test Detail: Radiated Emission
Operation Mode: A(Low)
Climate Condition; 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass
Comment: )
— Subrange 1
] Freguency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HFS06
"
10
30 o
e ECC.part15.Above1G.PK
70 -
g i
& L EGC.pan1s. G
£ 5 \11{ X _lll
s |
5 : Ay Y A T
e I 1Y R
L S . \ oY L] ae e
—~ 30 oA 3 Y
20 Fme¥
1
e 26 S 4G 56 6 810G 186
Frequency in Hz

Date: 9/29/2009 - Time: 9:57:38 AM

LHCEN

X hcckc‘c‘i 2

Tested by:
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Prifbericht - Nr.:

Test Report no.

16019616 001 Page 34 of 54

Seite 34 von 54

TUV Rheinland (Guangdong) Ltd.

L|m|t and Mar m PK

03z

EMC Test Service Hotgw F86-20-28391188

1165.500000 | 19.9

TCOIT.
o I ‘(m)‘\ Sl )
1165 500000 -16.2 41,1 V
1602.000000 -14.0 28.4 Vv
3204.000000 -8.2 314 V
4804.000000 -6.5 21.4 \
Limit and Mar in AV

1602.000000 348 -14.0 19:4
3204.000000 33.1 -9.2 20.9 A
4804.000000 42.2 -5.5 11.8 v

Date: 9/29/2009 - Time: 9:57:38 AM

/’Tﬁz\

(g\?nogn ny

Reviewed by:
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16019616 001 Page 35 of 54
Test Report no.
_ 013 QZ 032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (EMISSION)
Test Information :
Manufacturer: K-mate
Test item: Bluetooth Handfree
Identification BTCO03
Test Standard: FCCPart 15
Test Detail: Radiated Emission
Operation Mode: A(Mid)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass:
Comment: /
—~ Subrange 1
} Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
1
10
%0 ok
i FCC part15 Above 1G.RK
70
£
g% P FGG part15 Atide 1
c \
% 50 t
g i T
40 ‘1\ ‘A’r bs‘\ - g M
— Iy et iy
20 b P a2
0
1G 26 e 4G 5G 6 106G 18G
. Frequency in Hz

Date: 9/29/2009 - Time: 9:28:10 AM

Tested byh:

5 ,’
. 20091102 b
Reviewed by: __ “Thecked

p—
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ITDrufberlcht Nr.: 16019616 001 Page 36 of 54
est Report no.

an
‘ L,
TUV Rheinland (Guangdong) Ltd. : EMC Test Service Hotline: +§6-20-28391188
Limit and Margm PK
¥ : X O anih ; lemlt; g P’o'l‘a“’ﬁ%""’ d
1214.500000 39.1 : -15.7 34.9 74.0 4
1627.000000 45.8 -13.8 28.2 74.0 vV
3252.500000 39.4 : -8.5 346 74.0 v
4882.000000 56.9 -5.6 1714 74.0 Vv

1214.500000
1627.000000
3252.500000
4882.000000

<|<i<

200811, 02 §
Checked/ Reviewed by:

Date: 9/29/2009 - Time: €:28:10 AM . Tested by:
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16019616 001 Page 37 of 54
Test Report no.
015/032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (EMISSION)
Test Information _
Manufacturer: K-mate
Test ltem: Bluetooth Handfree
Identification BTC003
Test Standard: FCC Part 15
Test Detail: Radiated Emission
Operation Mode: AMid)
Climate Condition: 22°C; 50 %RH,; 101kPa.
Test Voltage / Freg. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass’
Comment: /
o~ Subrange 1
Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HFS06
11
10
U *mi
i
T | £QC part15. Above 1G.PK
70 )
S
g " \ E C&w
4 Iy Ll
é 50 u |
L = WWEJ
30 A _ ] i
~ S B
20 "
G1G 26 3G 4G 5G 6 8 10G 18G
: Frequency in Hz

Date: 9/29/2009 - Time: 9:33:52 AM

m1.02
Rz

Tested by: Reviewed by:




: A o
Produkte Appendix 1 /= TUVRheinland®

Products '
Priifbericht - Nr.: Seite 38 von 54
16019616 001 Page 38 of 54
Test Report no.
016 /032
TUV Rheinland {(Guangdong) Lid. ‘ EMC Test Service Hotline: +86-20-28391188
”1627'000000”” 3 H
3253.000000 H
4882.000000 H
6034,000000 H
‘1627 oooooo i . H
3253.000000 -8.5 21.9 54.0 H
4882.000000 56 18.9 54.0 H
6034.000000 31 232 54.0 H
‘/_\

Date: 9/29/2009 - Time: 9:33:52 AM Tested by: Reviewed by:
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P.
Test Report no. age 39 of 54
! 0
017 /032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +§6-20-28391188
EMC Test Record (EMISSION)
Test Information
Manufacturer: K-mate
Test item: Bluetooth Handfree
Identification BTC003
Test Standard: FCC Part 15
Test Detail: Radiated Emission
Operation Mode: A{High)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass,
Comment: /
— Subrange 1 :
' Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
108
90
b ECC.part15 Above 1G. R
70
£
=
é‘ b EQC pari1s Atkas 1G,
P 1 r
z ¥ v o L /
g \ .‘..w P
e N X Y ‘.Y-‘J
1 . L™
™ 3] Y P Lt Amvasrimaees
20 Tronaiea ke,
1
e 26 36 46 56 6 8 106 18G
Frequency in Hz
LHCRN DY
10102 e
ECKT
Date: 9/29/2009 - Time; 9:43:30 AM Tested by: _ ™" Reviewed by:
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Prifbericht - Nr.:

16019616 001

Seite 40 von 54

Test Report no. Page 40 of 54
8 03¢
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: ¥86-20-28391188
Limit and Margin PK ,
raquency. MaXPaak CorR Margin Polarity.
L (VBN s (dB VM) iR (dB)giaEs (B 1 (d (oA
1653.000000 37.8 -13.6 36.2 74.0 H
3305.500000 41.6 -8.0 32.4 74.0 H
4960.000000 49.0 -5.8 25.0 74.0 H
7311.000000 45.6 0.4 28.4 74.0 H

e
e

F| Yy
%ﬁr@%guen v

LA
1653.000000

Limit and Margin AV
al

3305.500000

4960.000000

7311.000000

Date: 9/29/2009 - Time: 9:43:30 AM

Tested by:

heinland®
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1 Page 41 of 54
Test Report no.
-y
) 032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (EMISSION)
Test Information f
Manufacturer: K-mate
Test item: Bluetooth Handfree
Identification BTC003
Test Standard: FCCPart 15
Test Detail: Radiated Emission
QOperation Mode: A(High)
Climate Condition: 22°C, 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.; 173047572 100
Report No. 16019616 001
Result: Pass’
Comment: /
—~ Subrange 1
' Frequency Range: 1GHz - 18GHz
Receiver: TUV FSP 30
Transducer: TUV SAC HF906 / TUV FSP 30-TUV SAC HF906
118
10
90 i
b ECC part15 Above.1G.PK
g 0
g > EQG partis Atkeag 15
s \ I
g Y "
ol - < 1\ S
T Ui mibe VM" |\ i A~
— 30 m B /4 \ -y
. 4% MM Pt
e 26 © 36 & 56 & 8 106 18G
Frequency in Hz

Date: 9/29/2009 - Time: 9:50:21 AM

<  WBiLg2 |
Tested by: Reviewed by: _< Z
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/= TUVRheinland”
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Test Report no.

16019616 001

Seite 42 von 54
Page 42 of 54

TUV Rheinland (Guangdong) Ltd.

Limt and Mr

gin PK
MaXPea

EMC Test Service Hotline:

032

-20-28391188

027

1720.500000 35:6 -13.2 4
4860.000000 51.1 -5.8 22.9 v
9334.000000 48.6 4.4 25.4 v

1653.000000 39.9 -13.6 14.1 54.0 \

1720.500000 25.1 -13.2 28.9 54.0 Vv

4960.000000 35.2 -5.8 18.8 54.0 \

9334.000000 35.3 4.4 18.7 54.0 \
Date: 9/29/2009 - Time: 9:50:21 AM Tested by: Reviewed by:
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Prufbericht - Nr.: 16019616 001
Page 43 of 54
Test Report no.
g2l / 032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +88-20-28391188
EMC Test Record (EMISSION)
Test Information :
Manufacturer: K-mate
Test ltem: Bluetooth Handfree
Identification BTC003
Test Standard: FCC Part 15
Test Detail: Radiated Emission
Operation Mode: A(Low)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 1730147572 100
Report No. 16019616 001
Result: Pass
Comment: !
— Subrange 1
Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09/ TUV FSP 30-TUV SAC 3160-09
a0
& ECC.part15.Above.1G.PK
70
£
2
3
30
S
k 20
i
Gwe 26G
Frequency in Hz

Date: 11/2/2009 - Time: 9:42:16 AM

Tested by:

Reviewed by:
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Test Report no. 16019616 001 Page 44 of 54
022 / 032
TUV Rheinland (Guangdong) Ltd. : EMC Test Service Hotline: +86-20-28391188

19413.000000
21449.000000
22708.000000
24195.000000

I|X|XT|T

. H

19413.000000 6.4 14.6 54.0 H
21449.000000 75 12.8 54.0 H
22708.000000 10.5 9.8 54.0 H

— 24195.000000 76 11.4 54.0 H

Date: 11/2/2009 - Time: 9:42:16 AM Tested by: Reviewed by:
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Prufbericht - Nr.: 16019616 001
Page 45 of 54
Test Report no.
L f‘,
023 / 032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86£20-28381188
EMC Test Record (EMISSION)
Test Information _
Manufacturer: K-mate
Test Item: Bluetooth Handfree
Identification BTC003
Test Standard: FCC Part 15
Test Detail: Radiated Emission
Operation Mode: A(Low)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass.
Comment: [
Subrange 1
I Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: Tuy SAC 3160-09/ TUV FSP 30-TUV SAC 3160-09
90
% ECCopart15.Above 1G.PK
70
£
3
]
30
- 20
101
C:IBG 286G
Frequency in Hz

Date: 11/2/2009 - Time: 9:57:28 AM

Tested by:
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Test Report no.

Seite 46 von 54
Page 46 of 54

TUV Rheinland (Guangdong) Ltd.

7y
p24 / 032
EMC Test Service Hotline: +86-20-28391188

163.00000! 52.2 6.3 74.0 v
20295.000000 524 6.2 74.0 Vv
21389.000000 53.8 76 74.0 v
22754.000000 56.8 10.4 74.0 \
24182.000000 55.1 76 74.0 \'4

. 39.2 6.3 14.8 54.0 \a
20295.000000 39.7 6.2 14.3 54.0 Vv
21389.000000 414 76 12.6 54.0 3
22754.000000 44.3 10.4 9.7 54.0 \
24182.000000 42.5 7.6 11.8 54.0 \
/\.
N
Date: 11/2/2009 - Time: 9:57:28 AM Tested by: Reviewed by: -
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Prufbericht - Nr.:
16019616 001 Page 47 of 54
Test Report no.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (EMISSION)
Test Information :
Manufacturer: K-mate
Test [term: Bluetooth Handfree
|dentification BTC003
Test Standard. FCC Part 15
Test Detail: Radiated Emission
Operation Mode: A(Mid)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass
Comment; /
Subrange 1 :
/) Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09
30
8 ECC.part15.Above 1 G.PK
70
5 & H X EC& part15 Above 1G.2
a ﬁ i ~ “ ; WMM
'g 50
3 PET !’_“’i e ™ .!w\?w"' !
E 40 -,...-,; —— l.-ll:. e
30
,’\: 20
1
018G %66
Frequency in Hz

Date: 11/2/2009 - Time: 9:54:29 AM

Tested by: B~/ Reviewed by: __*

H’CH : ,.J._._(. .
{ oy )




Appendix 1 A T I\ ®
Produkte PP ‘A TUVRheiniand
Products o
Priifbericht - Nr.: Seite 48 von 54
16019616 001 Page 48 of 54
Test Report no.
TUV Rheinland (Guangdong) Ltd. EMC Test Serwce Hotlié: +J8 8391 188
Limit and Mar |n PK
19504.000000 51.6 6.4 224 74.0 v
21379.000000 54.4 7.6 19.6 74.0 v
22743.000000 57.0 104 17.0 74.0 v
94224.000000 55.5 7.6 18.5 74.0 v
L|m|t and Mar in AV
18444 500000 386 T 55| 154 | "~ 54.0 v
19504.000000 39.4 6.4 14.6 54.0 v
21379.000000 41.4 5 76 12.6 54.0 v
22743.000000 442 T 104 9.8 54.0 v
— 24224.000000 426 76 11.4 54.0 v

Date: 11/2/2009 - Time: 9:54:29 AM Tested by:




A endix1 A - EW # e~ - N |®
Produkte PP /= TUVRheiniand
Products '
Priifbericht - Nr.: 160196 Seite 49 von 54
16 001 Page 49 of 54
Test Report no.
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (EMISSION)
Test Information
Manufacturer: K-mate
Test ltem: Bluetooth Handfree
Identification BTC003
Test Standard: FCC Part 15
Test Detail: Radiated Emission
Operation Mode: A(Mid)
Climate Condition: 22°Ci 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass
Comment: /
Subrange 1 :
™ Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09
100
- ECC part]5.Above 1G.2K

E

2

3

N 0
1
l?IBG 26G
Frequency in Hz

Date: 11/2/2009 - Time: 9:45:30 AM

Tested by:

Reviewed by: ‘




Produkte
Products

Appendix 1

N T
/= TUVRheinland”

Prifbericht - Nr.:

Test Report no.

16019616 001

Seite 50 von 54
Page 50 of 54

N

TUV Rheinland (Guangdong) Ltd.

and Marg

PK

20264.000000 52.1 ) H
21358.000000 54.0 7.5 20.0 H
22824.000000 57.2 10.2 16.8 H
24167.000000 54.6 7.6 194 H

16037.000000 A . . H
202864.000000 40.0 6.2 14.0 54.0 H
21358.000000 41.4 7.5 12.8 54.0 H
22824.000000 44.2 10.2 9.8 54.0 H
24167.000000 42.4 76 11.8 54.0 H
I
Date: 11/2/2009 - Time: 9:45:30 AM Tested by:




Appendix 1 A —mw =~ . 1 ®
Produkte PP ‘A IUVRheinland
Products '
Priifbericht - Nr.: Seite 51 von 54
16019616 001 Page 51 of 54
Test Report no.
105 /032
TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86¢20-28391188
EMC Test Record (EMISSION)
Test Information :
Manufacturer: K-mate
Test ltem: Bluetooth Handfree
Identification BTC003
Test Standard: FCCPart 15
Test Detail: Radiated Emission
Operation Mode: A(High)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass
Comment: /
Subrange 1
I Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer; TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09
101
fele]
% ECC.part15.Above 1G.PK
70
&
2
%
—~
30
- 20
1
DwG 286G
Frequency in Hz

Date: 11/2/2009 - Time: 9:48:50 AM

Tested by:

DW

wing |

Reviewed by: Check




Aooendix 1 A o s
Produkte PP ‘A IUVRhelnland™
Products o
Priifbericht - Nr.: Seite 52 von 54
16019616 001 Page 52 of 54
Test Report no.
. an /032

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +88-20-28391188

. H]
21394.000000 H
22666.000000 56.3 H
24212.000000 55.0 H
25485.000000 56.0 H
i . . H
21394.000000 76 12.5 54.0 H
22666.000000 . . 10.5 10.1 54.0 H
24212.000000 42.5 7.6 11.5 54.0 H
o 25485.000000 43.0 8.9 11.0 54.0 H

/‘\

LD

. 20001102

Date: 11/2/2009 - Time: 9:48:50 AM Tested by: Reviewed by:




Aopendix 1 Y
Produkte PP ‘A IUVRhelnland
Products o
Priifbericht - Nr.: Seite 53 von 54
16019616 001 Page 53 of 54
Test Report no.
n31 /032
TUV Rheinland (Guangdongy) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (EMISSION)
Test Information :
Manufacturer: K-mate
Test Item: Bluetooth Handfree
Identification BTCG0O03
Test Standard: FCC Part 15
Test Detail: Radiated Emission
Operation Mode: A(High)
Climate Condition: 22°C; 50 %RH; 101kPa.
Test Voltage / Freq. : DC 3.7V
Receipt No.: 173047572 100
Report No. 16019616 001
Result: Pass
Comment: /
Subrange 1 .
[ Frequency Range: 18GHz - 26GHz
Receiver: TUV FSP 30
Transducer: TUV SAC 3160-09 / TUV FSP 30-TUV SAC 3160-09
100
80
80— ECC pait15 Above 1G.PK
E
%
3
30
o 20
1
Gws 266
Frequency in Hz

Date: 11/2/2009 - Time; 9:51:32 AM

Tested by:




Produkte
Products

Appendix 1

N T
/= TUVRheinland”

Prifbericht - Nr.:

Test Report no.

16019616 001

Seite 54 von 54
Page 54 of 54

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

n3»

n3o

. Vv
21415.000000 7.8 19.9 Vv
22847.000000 56.7 101 17.3 Vv
24207.000000 55.3 7.6 18.7 Vv
25449.000000 55.1 8.9 18.9 Vv

5 m);
6.4 14,5 54.0 v
76 127 54.0 v
22847.000000 44.1 10.1 9.9 54.0 v
24207.000000 42,5 7.6 115 54,0 v
— 25449.000000 43.0 8.9 11.0 54.0 v

Date: 11/2/2009 - Time: 9:51:32 AM

Tested by:




